TKS18-255
TKS18-255 K

69
7

3

ﬁ\
1291 93 75\ '*
jﬁ[yi 64 48 .

7 ‘\ |
122 ~

L

** 030\ 24 position




DW

Aug 2011
DIY

MITER SAW

KGS18-255

PRICE LIST OF SPARE PARTS

L Description National Price,
Pos. Part Number Description (Q-ty) Language (Q-ty) USD
1 Screw ST5X10 (2)
2 Washer @5 (6)
3 Rear cover (1)
4 Inner hex screw M5 (2)
5 Brush cap (2)
6* 1D-012 Carbon brush 127V (2)
6** D-012 Carbon brush 230V (2)
Brush holder (2)
Housing (1)
Screw M5x30 (4)
10 Spring washer M5 (7)
11* Stator 127v
11* Stator 230V
12 Washer @5 (7)
13 Screw ST4.8X65 (2)
14 Ball bearing 6200.RS (1)
15* Armature 127V (1)
15** Armature 220V (1)
16 Ball bearing 6202.RS (1)
17 Guide wind circle (1)
18 Gear box (1)
19 Ball bearing 607.RS (1)
20 Circlip for shaft @14 (1)
21 Big gear (1)
22 Key 5x5x12 (1)
23 Shaft (1)
24 Circlip for hole @35 (1)
25 Ball bearing 6003.RS (1)
26 Bearing cover (1)
27 Locking washer @5 (3)
28 Sunk screw M5x18 (3)
29 Circlip for shaft @45
30 Bushing@17x@25x6 (1)
31 Inner flange @16x@52 (1)
32 Blade @250 (1)
33 Outer flange @16x@52 (1)
34 Washer @8 (1)
35 Bolt M8X20 (1)
36 Rack (1)
37 Electric cable (1)
38 Cord clip (4)
39 Screw ST4.2X14 (16)
40 Hold-down screw M10x75 (1)
41 Shelf (1)
42 Plate @50 (1)
43 Washer @6x@12x1 (1)
44 Pin screw M5x@6x10 (1)
45 Connection spring @ ??? (2)
46 Bolt M6X16 (4)
47 Spring washer @6 (11)
48 Washer @6,6x@12x1,6 (15)
49 Adjustment board (1)
50 Riving knife (1)
51 Press board (1)
52 Screw M5X12 (4)
53 Inner guard (1)
54 Nut M5 (2)
55 Lock nut M6 (11)
56 Linkage (1)
57 Pin (1)
58 Support board (1)
59 Washer (1)




60

Washer for adjustment (2)

61 Bracket (1)

62 Bushing (3)

63 Washer @9x@16x1,6 (6)
64 Lock nut M8 (6)

65 Bracket (1)

66 Pin (1)

67 Lock screw (1)

68 Wave washer @8 (2)
69 Nut M6 (6)

70 Bush (1)

71 Locking knob (1)

72 Bolt M6X85 (2)

73 Bolt M5X22 (1)

74 Block (1)

75 Shaft (1)

76 Lock nut M5 (1)

77 Angle bracket (1)

78 Screw M6X16 (3)

79 Screw M8x65 (1)

80 Handwheel knob (1)
81 Nut M8 (4)

82 Plug (1)

83 Handwheel (1)

84 Pin ©2.5x22 (1)

85 Adjusting screw (1)

86 Flat nut M10 (2)

87 Spring @14x48x@1 (1)
88 Wave washer 12 (2)
89 Screw M5X14 (1)

90 Bolt M6x40 (1)

91 Angle pointer (1)

92 Inner hex screw M8X14 (1)
93 Support (1)

94 Rod (1)

95 Nut M6L (2)

96 Bolt M6X20 (4)

97 Pin (1)

98 Sunk screw M4X10 (13)
99 Insert (1)

100 Guide (2)

101 Extension table (1)
102 Screw M18x20 (2)
103 Screw (2)

104 Ball bearing 609.RS (4)
105 Washer @9 (4)

106 Off-center pole (2)
107 Screw M6X12 (2)
108 Shock absorber (2)
109 Pin (2)

110 Inner hex screw M6x25 (2)
111 Screw (6)

112 Worktable (1)

113 Support bar (2)

114 Knob (2)

115 Press board (6)

116 Washer @6 (5)

117 Bolt M6x25 (4)

118 Limit stop A (1)

119 Limit board (2)

120 Sliding board (1)

121 Limit stop B (1)

122 Lock nut M4 (10)

123 Clamp (1)

124 Screw M4x14 (1)
125 Dust port (1)

126 Base (1)

127 Screw M4x10 (1)
128 Spring washer @4 (1)
129

Washer @4.3x@8x0.5 (1)




130 Spring board (1)

131 Spring (1)

132 Screw ST3.5x22 (4)
133 Nut M4 (1)

134 Screw ST4.2x12 (10)
135* Cord 127V (1)
135* Cord 230V (1)

136 Rubber sleeve (1)

137 Base feet (4)

138 Dust tube (1)

139 Protecting grating (1)
140 Cover (1)

141 Wing nut M6 (1)

142 Terminal block (2)
143** Condenser 230V (1)

144 Switch box (1)

145* Switch 127V (1)
145** Switch 230V (1)

146 Reset switch (1)

147 Plastic nut (1)

148 Screw ST4.2x16 (2)

149 Plate (1)

150 Teethed plate (1)

151 Screw M4x10 (9)
152 Brand label (1) 127 V
152** Brand label (1) 230 V

153 Scale label (1)

154 Screw (1)

155 Front plug (1)

156 Block (2)

157 Rip fence (1)

158 Rear plug (1)

159 Bolt M6x40 (2)

160 Pivot (1)

161 Washer @6.5x216x1.6 (8)

162 Turning knob (3)

163 Angle pointer (1)

164 Screw M4x10 (6)

165 Spring washer @4 (6)

166 Washer @4.3x @8x0.5 (6)

167 Nylon washer (1)

168 Spring @11x30x30,75 (1)

169 Bolt M6x34 (1)

170 Pin @5x26 (1)

171 Spring plate (1)

172 Pin @3x22 (1)

173 Cam (1)

174 Pin @8x24 (1)

175 Knob (1)

176 Stud bolt (1)

177 Angle pointer (1)

178 Screw M6x10 (1)

179 Miter gauge (1)

180 Knob M6x12 (2)

181 Rod (1)

182 Pin @6x12 (1)

183 Guard A (1)

184 Guard B (1)

500 Push stick (1)

501 Blade wrench (1)

502 Open wrench (1)




